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Aremed Tab 1 mg-[Anastrozole]
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Sindaxel Inj 30 mg (5 mL)-[Paclitaxel] S000
Sindaxel Inj 100 mg (16.7 mL)-[Paclitaxel] S000
Sindaxel Inj 300 mg (50 mL)-[Paclitaxel] XS0005
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5-FU inj 250 mg (5 mL)-[5-Fluorouracil
~inj 500 mg (10 mL)
5-FU Kyowa inj 250 mg (5 mL)-[5-Fluorouracil]
~inj 500 mg (10 mL)
5-FU Tablet Kyowa 100 tab 100 mg [5-Fluorouracil]

5-Fluorouracil
5-FU
5-FU Kyowa
5-FU Tablet Kyowa 100
5-Fluorouracil Ebewe
Effcil
Fivoflu
Fluoro-uracil ICN
Fluorouracil ABIC
Fluorouracil B.P.
Fluracedyl
Fluracil
Flurox

5-Fluorouracil Ebewe inj 250 mg (5 mL)-[5-Fluorouracil]

~ inj 500 mg (10 mL)
~ inj 1000 mg (20 mL)
~ inj 5000 mg (100 mL)
A.D. mycin inj 10 mg (5 mL)-[Doxorubicin]
~ inj 50 mg (25 mL)
Abiplatin inj 50 mg (100 mL)-[Cisplatin]
Abitrexate inj 50 mg (2 mL)-[Methotrexate]
Actinomycin D
Actinomycin-D
Actinomycin-D inj 0.5 mg-[Actinomycin D]
Adriblastina R.D. inj 10 mg (1 vial)-[Doxorubicin]
~ inj 50 mg (1 vial)
Adrim inj 10 mg (5 mL)-[Doxorubicin]
~ inj 50 mg (25 mL)
Agrylin Cap 0.5 mg-[Anagrelide hydrochloride]
Alexan inj 500 mg (1 vial)-[Cytosine arabinoside]
~ inj 1000 mg (1 vial)
~inj 100 mg (5 mL)
Alimta inj 500 mg (1 vial)-[Pemetrexed disodium]
~ inj 100 mg (1 vial)
Alkeran inj 50 mg (1 vial)-[Melphalan]
~ tab2mg
Alkylosan inj 200 mg (1 vial)-[Cyclophosphamide]
Altretamine
Hexalen
Amifostine
Cytofos
Ethyol
Anagrelide HCI
Agrylin
Thromboreductin
Anapolan 50 tab 50 mg-[Oxymetholone]
Anastrozole
Aremed
Arimidex

Armed
Femizet

Andraxan tab 50 mg-[flutamide]
Androgan tab 50 mg-[Oxymetholone]
Androgan-O tab 50 mg-[Oxymetholone]
Androlic tab 50 mg-[Oxymetholone]

X5000
X5000
X5000
X5000
X5000

X5000
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Andromed tab 50 mg-[Oxymetholone]
Anthracin inj 10 mg (5 mL)-[Epirucicin HCI]
~inj 50 mg (25 mL)-[ Epirucicin HCI]
Anzatax inj 30 mg(5 mL)-[Paclitaxel]
~ inj 100 mg(16.7 mL)
~ inj 150 mg(25 mL)
~ inj 300 mg(50 mL)
Aredia inj 30 mg (10 mL)-[Pamidronate]
Aremed Tab 1 mg-[Anastrozole]
Arimidex tab 1 mg-[Anastrozole]
Armed Tab 1 mg-[Anastrozole]
Aromasin tab 25 mg-[Exemestane]
Arsenic trioxide inj 0.10% (10 mL)-[Arsenic trioxide]
Arsenic trioxide

Arsenic trioxide
Asadin
Asadin inj 10 mg (10 mL) -[Arsenic trioxide]
Asparaginase
Erwinase
Leunase
Avastin inj 100 mg (4 mL)-[Bevacizumab]
~ inj 400 mg (16 mL)-[Bevacizumab]
BCG
BCG Medac

Freeze-Dried BCG Vaccine
Immucyst

BCG Medac inj 200 to 3000 MU (1 vial)-[Bacillus Calmette Gurin]

Bevacizumab

Avastin
Bonefos tab 800 mg - [Clodronate]
Bicalutamide

Bicalutamide Teva

Calumid

Casodex

Casodex 150

PMS-Bicalutamide

Bicalutamide Teva tab 50 mg-[Bicalutamide]
Bicnu inj 100 mg-[Carmustine]
Bilem tab 10 mg-[Tamoxifen]
~ tab20 mg
Biotrexate inj 50 mg (2 mL)-[Methotrexate]
Bioyetin inj 2000 iu (1 vial)-[Epoetin alpha]
~inj 4000 iu
Blastocarb RU inj 150 mg (15 mL)-[Carboplatin]
~ inj 450 mg (45 mL)
Blastolem RU inj 10 mg (10 mL)-[Cisplatin]
~ inj 50 mg (50 mL)
Blastovin inj 10 mg (1 vial)-[Vinblastine Sulfate]
Blenamex inj 15 mg (1 vial)-[Bleomycin]
Bleochem inj 15 mg (1 vial)-[Bleomycin]
Bleocin inj 15 mg (1 vial)-[Bleomycin]
Bleolem inj 15 mg (1 vial) - [Bleomycin]
Bleomycin
Bleocin
Bleochem

Bleolem
Blenamex

Busulfan
Busulfex
Busulfex inj 60 mg (10 mL)-[Busulfan]
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Busulphan
Myleran
Caelyx inj 20 mg (1 vial)-[Doxorubicin-pegylated liposomal]

Calcium Leucovorin
Cafonate
Calciumfolinat-Ebewe
DBL Calcium Folinate
DBL Leucovorin
Dalisol
Folina
Leucovorin ABIC
Leucovorin Dabur
Leucovorin calcium Filaxis
Leucovorin Calcium U.S.P
Leucovorin R.X.
Nyrin
Rescuvolin
Cafonate inj 300 mg (30 mL)-[Calcium folinate]
Calciumfolinat-Ebewe cap 15 mg-[Calcium Leucovorin]
~ inj (1 mL)
~ inj (3 mL)
~ inj (10 mL)
~ inj 30 mg (3 mL)
~ inj 300 mg (30 mL)
Calumid tab 50 mg-[Bicalutamide]
Campto inj 40 mg (2 mL)-[Irinotecan HCl trihydrate]
~ 100 mg (5 mL)
~ 300 mg (15 mL)

Capecitabine
Intacape
Xeloda

Carboplatin
Blastocarb RU
Carboplatin Abic
Carboplatin Ebewe
Carboplatin Filaxis
Carboplatin Pfizer
Carboplatin Phamarcia
Carboplatin sandoz
Carboplatin solution R.X.
Carbosin
DBL Carboplatin
Kemocarb
Neoplatin
Paraplatin
Womastin
Carboplatin Abic inj 150 mg (15 mL)-[Carboplatin]
~ inj 450 mg (45 mL)
Carboplatin Ebewe inj 50 mg (5 mL)-[Carboplatin]
~ inj 150 mg (15 mL)
~ inj 450 mg (45 mL)
Carboplatin Filaxis inj 150 mg (1vial)-[Carboplatin]
Carboplatin Pfizer inj 50 mg (5 mL)-[Carboplatin]
~inj 150 mg (15 mL)-[Carboplatin]
~inj 450 mg (45 mL)-[Carboplatin]
Carboplatin Pharmacia inj 50 mg (5 mL)-[Carboplatin]
~inj 150 mg (15 mL)-[Carboplatin]
~inj 450 mg (45 mL)-[Carboplatin]
Carboplatin Sandoz inj 150 mg (15 mL)-[Carboplatin]
~inj 450 mg (45 mL)-[Carboplatin]
Carboplatin Solution R.X inj 50 mg (5 mL)-[Carboplatin]
~inj 150 mg (15 mL)-[Carboplatin]
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~inj 450 mg (45 mL)-[Carboplatin]
Carbosin inj 50 mg (5 mL)-[Carboplatin]
~inj 150 mg (15 mL)
~inj 450 mg (45 mL)
Carmustine
Bicnu
Casodex tab 50 mg-[Bicalutamide]
Casodex 150 tab 150 mg-[Bicalutamide]
Chlorambucil
Leukeran
Cisplatin
Abiplatin
Blastolem RU
Cisplat
Cisplatin-Ebewe
Cisplatin Masu *anian31ma.54
Cisplatin Pfizer
DBL Cisplatin
Kemoplat
Placis
Platinax *antan316A.54
Platinex
Platinol
Platosin
Unistin
Cisplat inj 50 mg (50 mL)-[Cisplatin]
Cisplatin-Ebewe inj 10 mg (20 mL)-[Cisplatin]
~ inj 25 mg (50 mL)
~ inj 50 mg (100 mL)
Cisplatin Masu inj 10 mg (10 mL)-[Cisplatin] *anian

~ inj 50 mg (50 mL) *aniLan

Cisplatin Pfizer inj 10 mg (10 mL)-[Cisplatin]
~ inj 50 mg (50 mL)
Citomid RU inj 1 mg (2 mL)-[Vincristine]
Clodronate
Bonefos
Cosmegen inj 0.5 mg (3 mL)-[Dactinomycin]
Crisabon inj 10 mg (1vial)-[Epirubicin HCI]
~ inj 50 mg (1vial)-[Epirubicin HCI]
Cuantil inj 1 g(1 vial)-[Ifosfamide]
Cyclophosphamide
Alkylosan
Cycloxan
Endoxan
Ledoxan
Oncomide 200
Oncomide 500
Oncomide 1000

Cycloxan tab 50 mg-[Cyclophosphamide]
~inj 200 mg (1 vial)
~inj 500 mg (1 vial)
~inj 1000 mg (1 vial)
Cytarine inj 100 mg (1 mL)-[Cytosine arabinoside]
~ inj 500 mg (5 mL)
~ inj 1000 mg (10 mL)
Cytofos inj 500 mg (1 vial)-[Amifostine]
Cytosar inj 100 mg (1 vial)-[Cytosine arabinoside]
~ inj 100 mg (5 mL)
~ inj 500 mg (1 vial)
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Cytosar CS inj 1000 mg (10 mL)-[Cytosine arabinoside]
~ inj 2000 mg (20 mL)
Cytosine arabinoside
Alexan
Cytarine
Cytosar
Cytosar CS
Tabine
Dacarbazine
Darcarba
Dacarbazine Medac
Dacarbazine Medac inj 100 mg (1 vial)-[Darcarbazine]
~ inj 200 mg (1 vial)
~ inj 500 mg (1 vial)
Dactinomycin
Cosmegen

Dactinomycin for injection USP
Lyovac Cosmegen
Dactinomycin for injection USP 0.5mg (1 vial)- [Dactinomycin]

XD0045)

Dalisol tab 15 mg-[Calcium leucovorin]
~inj 50 mg (1 vial)
Darcarba inj 200 mg (1vial)-[Darcarbazine]
Daxotel inj 40 mg (1 vial)-[Docetaxel]
~inj 20 mg (0.5 mL)
~inj 20 mg (1 mL)
~inj 80 mg (1 mL)
~inj 80 mg (4 mL)
~inj 120 mg (6 mL)

DBL Calcium Folinate inj 300 mg (30 mL)-[Calcium leucovorin]
XD001

XD00O0
XD000
XD000
XD000
XD000
XD0OO01
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DBL Carboplatin inj 150 mg (15 mL)-[Carboplatin]
~ inj 450 mg (45 mL)
DBL Cisplatin inj 10 mg (10 mL)-[Cisplatin]
~ inj 50 mg (50 mL)
~ inj 100 mg (100 mL)
DBL Epirubicin HCl inj 10 mg (5 mL)-[ Epirubicin HCI]
~inj 50 mg (25 mL)
DBL Etoposide inj 100 mg (5 mL)-[Etoposide]
DBL Irinotecan Injection Concentrate inj 100 mg (5 mL)-
[Irinotecan HCI]
DBL Gemcitabine inj 1 g. (1 vial)-[Gemcitabine]
~inj 200 mg (1 vial)
DBL Leucovorin inj 50 mg (5 mL)-[ Calcium leucovorin]
~inj 100 mg (10 mL)
~inj 300 mg (30 mL) XD002
DBL methotrexate inj 50 mg (2 mL)-[Methotrexate] XD00O
DBL Vinblastine inj 10 mg (10 mL)-[Vinblastine Sulphate] )eslole}
Docetaxel
Daxotel

XD0047
XD004
XD004
XDOO1
XDOO1

Docetaxel
Docetaxel GPO
Docetaxel Sandoz
Hospira Docetaxel
Taxotere

Docetaxel inj 20 mg (0.5 mL)-[Docetaxel]
Docetaxel GPO inj 20 mg (0.5 mL)-[Docetaxel]
~ inj 80 mg (2 mL)
Docetaxel Sandoz inj 20 mg (0.5 mL)-[Docetaxel]
~ inj 80 mg (2 mL)

XD00O0
XD004
XD004
XD003
XD0037

XD002
XDO0O
XDOO1

Doxolem Pharmaland inj 10 mg (1vial)-[Doxorubicin]
Doxolem RU inj 10 mg (5 ml)-[Doxorubicin]
~ inj 50 mg (25 ml)
Doxorubicin
A.D. mycin
Adriblastina R.D.
Adrim
Caelyx
Doxolem RU

Doxolem Pharmaland

Doxorubicin-Ebewe

Doxorubicin HCI injection USP

Doxorubicin-Pharmachemie

Doxorubicin Teva

Doxorubin

Doxtie

Duxocin

Lipo-Dox
Doxorubicin-Ebewe inj 10 mg (5 ml)-[Doxorubicin] XD001

~ inj 50 mg (25 mL) XD001

Doxorubicin HCI Injection USP inj 10 mg (5 mL)-[Doxorubicin]
D002
XD002
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~ inj 50 mg (25 mL)
Doxorubicin-Pharmachemie inj 10 mg (5 ml)-[Doxorubicin]
D001

!

~ inj 50 mg (25 ml)
Doxorubicin Teva inj 10 mg (1vial)-[Doxorubicin HCI]
~ inj 50 mg (1vial)
Doxorubin inj 10 mg (1vial)-[Doxorubicin HCI]
~ inj 50 mg (1vial)
Doxtie inj 50 mg (1vial)-[Doxorubicin HCI]
Duxocin inj 10 mg (1vial)-[Doxorubicin HCI]
~ inj 50 mg (1vial)
E.P. Mycin inj 10 mg (5 mL)-[Epirubicin HCI]
~ inj 50 mg (25 mL)
Effcil inj 250 mg (5 mL)-[5-Fluorouracil]
~ inj 500 mg (10 mL)
Eloxatin inj 50 mg (10 mL)-[Oxaliplatin]
~ inj 100 mg (20 mL)
~ inj 200 mg (40 mL)
Emetex inj 500 mg (1 vial)-[Pemetrexed disodium]
Empurine tab 50 mg-[Mercaptopurine (6-MP)]
Emthex-50 inj 50 mg (2 mL)-[Methotrexate]
Emthexate inj 50 mg (2 mL)-[Methotrexate]
~ inj 1000 mg (10 mL)
Endoxan tab 50 mg-[Cyclophosphamide]
~ inj 200 mg (1 vial)
~ inj 500 mg (1 vial)
~ inj 1000 mg (1 vial)
Entia(50) inj 50 mg-[Oxaliplatin]
~ inj 100 mg (1 vial)
Epiao inj 2000 iu (1 prefilled syringe)-[Epoetin alpha]
~inj 3000 iu (1 prefilled syringe)
~inj 4000 iu (1 prefilled syringe)
Epiao inj 2000 iu (1 vial)-[Epoetin alpha]
~inj 3000 iu (1 vial)
~inj 4000 iu (1 vial)
~inj 10000 iu (1 vial)
Epilem inj 10 mg(1 vial)-[Epirubicin]
~ inj 50 mg(1 vial)
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Epirubicin
Anthracin
Crisabon
DBL Epirubicin HCI
E.P. Mycin
Epilem
Epirubicin Ebewe
Farmorubicin RD
Pharmorubicin CS
Epirubicin Ebewe inj 10 mg (5 mL)-[Epirubicin]
~ inj 50 mg (25 mL)
~ inj 100 mg (50 mL)
~ inj 200 mg (100 mL)

Epoetin alpha
Bioyetin
Epiao
Epoetin(GPO)
Epoetin(Polipharm)
Epokine
Eporon
Eposis
Eprex
Eritine
Eritrogen
Eritromax
Erypo FS
Espogen
Hema-plus
Hemapo
Hemax
Hypercrit
Renogen

Epoetin beta
Recormon

(O8]

Epoetin GPO inj 4000 iu (1 prefilled syringe)-[Epoetin alpha]

Epoetin (Polipharm) inj 4000 iu (1 prefilled syringe)-[Epoetin alpha

Epokine inj 1000 iu (1 prefilled syringe)-[Epoetin alpha]

~ inj 2000 iu (1 prefilled syringe

~ inj 3000 iu (1 prefilled syringe)

~ inj 4000 iu (1 prefilled syringe)

~ inj 10000 iu (1 prefilled syringe)

~ inj 2000 iu (1 vial)

~ inj 4000 iu (1 vial)

~ inj 10000 iu (1 vial)
Eporon inj 2000 iu (1 vial)-[Epoetin alpha]

~inj 4000 iu (1 vial)
Eposin inj 100 mg (5 mL)-[Etoposide]
Eposis inj 2000 iu (1 prefilled syringe)-[Epoetin alpha]

~inj 4000 iu (1 prefilled syringe)

~inj 5000 iu (1 prefilled syringe)

~inj 10000 iu (1 prefilled syringe)
Eprex inj 1000 iu (1 prefilled syringe)-[Epoetin alphal

~ inj 2000 iu (1 prefilled syringe)

~ inj 3000 iu (1 prefilled syringe)

~ inj 4000 iu (1 prefilled syringe)

~ inj 5000 iu (1 prefilled syringe)

~ inj 6000 iu (1 prefilled syringe)

~ inj 8000 iu (1 prefilled syringe)

~ inj 10000 iu (1 prefilled syringe)

~ inj 20000 iu (1 prefilled syringe)

XE006
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XE002
XE002
XE002
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XE003
XE003
XE006
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XE006
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XE008

XE003
XE003
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XE003
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XEQ005
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~ inj 40000 iu (1 prefilled syringe)
Eprex inj 40000 iu (1 vial]-[Epoetin alpha]
Eritine inj 2000 iu (1 prefilled syringe)-[Epoetin alpha]
~ inj 4000 iu (1 prefilled syringe)
~ inj 10000 iu (1 prefilled syringe)
Eritrogen inj 2000 iu (1 vial)-[Epoetin alpha]
~ inj 4000 iu (1 vial)

Eritromax inj 2000 iu (1 prefilled syringe)-[Epoetin alpha]

~ inj 4000 iu (1 prefilled syringe)
~ inj 10000 iu (1 prefilled syringe)
~ inj 40000 iu (1 prefilled syringe)
Eritromax inj 2000 iu (1 vial)-[Epoetin alpha]
~ inj 4000 iu (1 vial)
~ inj 10000 iu (1 vial)
Erlotinib
Tarceva
Erypo FSinj 2000 iu (1 vial)-[Epoetin alpha]
~ inj 10000 iu (1 vial)
Erwinase inj 10,000 iu (1 vial)-[Asparaginase]

Espogen inj 2000 iu (1 prefilled syringe)-[Epoetin alpha]

~ inj 3000 iu (1 prefilled syringe)
~ inj 4000 iu (1 prefilled syringe)
~ inj 10000 iu (1 prefilled syringe)
Espogen inj 4000 iu (1 vial)-[Epoetin alpha]
Ethyol inj 500 mg (10 mL)-[Amifostine]
Etopos cap 50 mg-[Etoposide]
~ inj 100 mg (5 mL)-[Etoposide]
Etoposide
DBL Etoposide
Eposin
Etopos
Etoposide Abic
Etoposide-Ebewe
Etoposide R.X.
Fytosid
Lastet
Lastet Cap 25
Topo
Vepesid
Etoposide Abic inj 100 mg (5 mL)-[Etoposide]
Etoposide-Ebewe inj 50 mg (2.5 mL)-[Etoposide]
~ inj 100 mg (5 mL)
Etoposide R.X. inj 100 mg (5 mL)-[Etoposide]

Exemestane
Aromasin
Fareston tab 60 mg-[Toremifene citrate]
Farlutal tab 500 mg-[Medroxyprogesterone acetate]
Farmorubicin RD inj 10 mg (1 vial)-[Epirubicin]
~ inj 50 mg (1 vial)
Femara tab 2.5 mg-[Letrozole]
Femizet tab 1 mg-[Anastrozole]
Filgen inj 300 mcg (1 vial)-[Filgrastim]
~ inj 480 mcg (1 vial)
Filgrastim
Filgen
Gran
Jilifen
Leuco-Plus
Neupogen
Neutromax
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Fivoflu inj 250 mg (5 mL)-[5-Fluorouracil]
~inj 500 mg (10 mL)-[5-Fluorouracil]
Fludara tab 10 mg-[Fludarabine phosphate]
Fludara inj 50 mg (1 vial)-[Fludarabine phosphate]
Fludarabine phosphate
Fludara
Flulem tab 250 mg-[Flutamide]
Fluoro-uracil ICN inj 250 mg (5 mL)-[5-Fluorouracil]
~inj 500 mg (10 mL)
Fluorouracil ABIC inj 250 mg (5 mL)-[5-Fluoro-uracil]
~inj 500 mg (10 mL)
Fluorouracil B.P. inj 250 mg (5 mL)-[5-Fluoro-uracil]
~inj 500 mg (10 mL)
Fluracedyl inj 50 mg (1mL)-[5-Fluoro-uracil]
~inj 500 mg (10 mL)
Fluracil inj 250 mg (5 mL)-[5-Fluoro-uracil]
~inj 500 mg (10 mL)
~inj 1000 mg (1 vial)
Flurox inj 250 mg (5 mL)-[5-Fluorouracil]
~inj 500 mg (10 mL)
Fluta-cell tab 250 mg-[Flutamide]
Flutamide
Andraxan
Flulem
Fluta-cell
Flutan
Flutaplex
Fugerel
Flutan tab 250 mg-[Flutamide]
Flutaplex tab 250 mg-[Flutamide]
Folina tab 15 mg-[Calcium leucovorin]
Freeze-Dried BCG Vaccine inj 0.05 mg (1 dose)-[BCG]
Fugerel tab 250 mg-[Flutamide]
Fytosid inj 100 mg (5 mL)-[Etoposide]
Gefitinib
Iressa
Gemcitabine
DBL Gemcitabine
Gemcit
Gemcitabine Teva
Gemita
Gemtaz
Gemzar
Gramagen
Gemcit inj 200 mg (vial) -[Gemcitabine HCI]
~ inj 1 g (vial)
Gemcitabine Teva inj 200 mg (1 vial)-[Gemcitabine]
~ inj 1000 mg (1 vial)
Gemita inj 200 mg (1vial) -[Gemcitabine HCI]
~ inj1g (1 vial)
~ inj 1.4 g (1 vial)
Gemtaz inj 200 mg (1vial) -[Gemcitabine HCI]
~ inj1g (1 vial)
Gemzar inj 200 mg (1 vial)-[Gemcitabine]
~ inj 1000 mg (1 vial)
Glivec tab 100 mg-[Imatinib mesylate]
~ tab 400 mg
~ cap 100 mg

Goserelin
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Zoladex
Zoladex LA

Gramagen inj 200 mg. (1 vial)-[Gemcitabine]
~inj1g(1vial)
Gran inj 300 mcg (1prefilled syringe)-[Filgrastim]
Granocyte inj 50 mcg (1 vial)-[Lenograstim]
~ inj 100 mcg (1 vial)
~ inj 250 mcg (1 vial)
Gynatam tab 10 mg-[Tamoxifen]
~tab 20 mg
Hema-plus inj 2000 iu (1 ml)-[Epoetin alpha]
~ inj 4000 iu (1 ml)
~ inj 10000 iu (1 ml)

Hemapo inj 10,000 iu (1prefilled syringe)-[Epoetin alpha]

Hemax inj 1000 iu (1 vial)-[Epoetin alpha]
~ inj 2000 iu (1 vial)
~ inj 3000 iu (1 vial)
~ inj 4000 iu (1 vial)
~ inj 10000 iu (1 vial)
Herceptin inj 150 mg (1 vial)-[Trastuzumab]
~ inj 440 mg (1 vial)
Hexalen cap 50 mg-[Altretamine]
Holoxan inj 500 mg (1 vial)-[Ifosfamide]
~ inj 1000 mg (1 vial)
Hospira Docetaxel inj 20 mg (2 mL)-[Docetaxel]
~ inj 80 mg (8 mL)
Hycamtin inj 4 mg (1 vial)-[Topotecan]
Hycamtin cap 0.25 mg-[Topotecan]
~cap1mg
Hydrea cap 500 mg-[Hydroxyureal]
Hypercrit inj 1,000 iu (1 vial)-[ Epoetin alpha]
~ inj 2000 iu (1 vial)
~ inj 3000 iu (1 vial)
~ inj 4000 iu (1 vial)
~ inj 10000 iu (1 vial)
Hydroxyurea
Hydrea
Idaralem inj 5 mg (1 vial)-[Idarubicin]
~ inj 10 mg (1 vial)
Idarubicin
Idaralem
Zavedos
Zavedos CS
Ifo-cell inj 1000 mg (25 mL)-[Ifosfamide]
Ifolem inj 1000 mg (1 vial)-[Ifosfamide]
Ifosfamide
Cuantil
Holoxan
Ifo-cell
Ifolem
Imatinib mesylate
Glivec
Immucyst inj 81 mg (1 vial)-[BCG]
Intacape tab 500 mg-[Capecitabine]
Intaxel inj 30 mg (5 mL)-[Paclitaxel]
~ inj 100 mg (17 mL)
~ inj 260 mg (43.4 mL)
~ inj 300 mg (50 mL)
Irenax inj 40 mg (2 mL)-[Irinotecan HCl trihydrate]
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XI001
XI001
XI002
XI002

~ inj 100 mg (1vial)

Iressa tab 250 mg-[Gefitinib]

Irinoll inj 40 mg (2 mL)-[Irinotecan HCI trihydrate]
~ inj 100 mg (5 mL)

Irinotecan HCl trihydrate

Campto
Irenax

Irinoll
Irinotecan Indichina Healthcare
Irinotel
Irinotesin
Irinotecan Indochina Healthcare inj 40 mg (2 mL)-[Irinotecan HCI
trihydrate] XI0017
~ inj 100 mg (5 mL) XI001
Irinotel inj 40 mg (2 mL)-[Irinotecan HCl trihydrate] XI001
~ inj 100 mg (5 mL) XI001
Irinotesin inj 40 mg (2 ml)-[Irinotecan] XI002
~ inj 100 mg (5 mL) XI1002
Jilifen inj 300 mcg (1ampule)-[Filgrastim] XJ000
Kemocarb inj 150 mg (15 mL)-[Cisplatin] XK000
~ inj 450 mg (45 mL) XK000
Kemoplat inj 10 mg (20 mL)-[Cisplatin] XK000
~ inj 10 mg (10 mL] XK000
~ inj 50 mg (50 mL) XK001
~ inj 50 mg (100 mL) XK000

Kwang Myung Mercaptopurine tab 50 mg-[Mercaptopurine]
K000

XL000
XLOO1
XLOO1
XL0O0O
XL000

i
Ul

Lanvis tab 40 mg-[Thioquanine]
Lastet cap 50 mg-[Etoposide]
~ inj 100 mg (5 mL)
Lastet Cap 25 cap 25 mg-[Etoposide]
Ledoxan tab 50 mg-[Cyclophosphamide]

Lenograstim
Granocyte
Letrozole
Femara
Letov 2.5
Letrozole Tablet USP
Trozet

Letov 2.5 Tab 2.5 mg-[Letrozole]
Letrozole Tablet USP Tab 2.5 mg-[Letrozole]
Leuco-Plus inj 300 mcg (1 vial)-[Filgrastim]
Leucovorin Abic tab 15 mg-[Calcium Leucovorin]
~ inj 50 mg (5 mL)-[Calcium Leucovorin]
~ inj 300 mg (30 mL)-[Calcium Leucovorin] X1.001
~ inj 500 mg (50 mL)-[Calcium Leucovorin] X1.001
Leucovorin calcium Filaxis inj 50 mg (1vial)-[Calcium Leucovorin] KeNOIeNN
Leucovorin Calcium U.S.P. inj 50 mg (1 vial)-[Calcium folinate] ~ hEMOIOM
Leucovorin Dabur inj 50 mg (5 mL)-[Calcium Leucovorin]  keNe[eJs]
Leucovorin R.X. tab 15 mg-[Calcium Leucovorin] XL0OO1
~ inj 50 mg (5 mL)-[Calcium Leucovorin] XL.001
Leukeran tab 2 mg-[Chlorambucil] XL00O
Leunase inj 10000 ku (1 vial)-[Asparaginase] X1.00O0
Leuzotev inj 4 mg (5 ml)-[Zoledronic acid] X1L.0022

Lipo-Dox inj 20 mg (10 mL)-[Doxorubicin-pegylated liposomal]
XL00O

XL0OO01
XMO0O03
XMO0O
XMO0O0

XL002
XL002
XL002
XL00O
XL0O0O

Lyovac Cosmegen inj 500 mcg (1 vial)-[Dactinomycin]
MTX inj 50 mg (2 mL)-[Methotrexate]
MabThera inj 100 mg (10 mL)-[Rituximab]

~ inj 500 mg (50 mL)

Mamofen tab 10 mg-[Tamoxifen] XM0020
~ tab 20 mg XM0021
Medroxyprogesterone acetate
Farlutal
Veraplex

Megace susp 40 mg/mL (240 mLl)-[Megestrol acetate] XM000
~ tab 160 mg-[Megestrol acetate]

Megaplex tab 160 mg-[Megestrol acetate]
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Megestrol acetate

Megace

Megaplex

Megrol 40

Megrol 160

Mestrel
Megrol 40 tab 40 mg-[Megestrol acetate]
Megrol 160 tab 160 mg-[Megestrol acetate]

XMO02
XMO02

Melphalan
Alkeran
Mercaptopurine (6-MP)
Empurine
Kwang Myung Mercaptopurine
Puri-Nethol
Purinetone

Mesna
Uromitexan
Uroprot
Mestrel tab 40 mg-[Megestrol acetate]
Mestrel tab 160 mg-[Megestrol acetate]
Methotrexat-Ebewe inj 50 mg (5 mL)-[Methotrexate]
~ inj 1000 mg (10 mL)
~ inj 5000 mg (10 mL)
~ inj 5000 mg (50 mL)

Methotrexate
Abitrexate
Biotrexate
DBL methotrexate
Emthex-50
Emtrexate
MTX
Methotrexat-Ebewe
Methotrexate injection BP
Methotrexae Pfizer
Neometho

Trixilem
Unitrexate

Methotrexate injection BP inj 50 mg (2 mL)-[Methotrexate] ReUIOJO}

Methotrexate Pfizer inj 50 mg (2 mL)-[Methotrexate]
~inj 100 mg (10 mL)
Mitocin Masu inj 2 mg (1vial)-[Mitomycin C]
~inj 10 mg (1 vial)
Mitomycin
Vesimycin 2
Vesimycin 10

Mitomycin C
Mitocin Masu
Mitomycin-C Kyowa

Mitomycin-C Kyowa inj 2 mg (1 vial)-[Mitomycin C]
~ inj 10 mg (1 vial)
~ inj 20 mg (1 vial)

Mitoxanthrone

Neotalem
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Mitoxantrone
Mitoxantrone Baxter
Mitoxantrone-Asta
Mitoxantrone-Ebewe
Mitoxantrone Baxter inj 10 mg (5 mL)-[Mitoxantrone]
~ inj 20 mg (10 mL)-[Mitoxantrone]
Mitoxantrone-Asta inj 10 mg-[Mitoxantrone]
~ inj 20 mg (10 mL)
~ inj25mg
Mitoxantrone Ebewe inj 10 mg (5 mL)-[Mitoxantrone]
~ inj 20 mg (10 mL)
Moxafen tab 10 mg-[Tamoxifen]
~tab 20 mg
Mryotrexate
Zexate-50
Myleran tab 2 mg-[Busulphan]
Navelbine inj 10 mg (1 mL)-[Vinorelbine]
~ inj 50 mg (5 mL)
Navelbine cap 20 mg-[Vinorelbine]
~ cap 30 mg
Neometho inj 50 mg (2 mL)-[Methotrexate]
Neoplatin inj 50 mg (5 mL)-[Carboplatin]
~ inj 150 mg (15 mL)
~ inj 450 mg (45 mL)
Neotalem inj 20 mg (10 mL)-[Mitoxanthrone]
Neupogen inj 300 mcg (0.5 mL)-[Filgrastim]
~ inj 480 mcg (0.5mL)
Neutromax inj 300 mcg (1 vial)-[Filgrastim]
~ inj 480 mcg (1 vial)
Nolvadex tab 10 mg-[Tamoxifen]
Nolvadex D tab 20 mg-[Tamoxifen]
Novofen tab 10 mg-[Tamoxifen]
~ tab 20 mg-[Tamoxifen]
Nyrin tab 15 mg-[Calcium leucovorin]
Oncomide 200 inj 200 mg (1 vial)-[Cyclophosphamide]
Oncomide 500 inj 500 mg (1 vial)-[Cyclophosphamide]
Oncomide 1000 inj 1000 mg (1 vial)-[Cyclophosphamide]
Oncotaxel inj 30 mg (5 mL)-[Paclitaxel]
~ inj 100 mg (17 mL)
Oxalip inj 50 mg (10 mL)-[Oxaliplatin]
~ inj 150 mg (30 mL)
Oxaliplatin
Eloxatin
Entia(50)
Oxalip
Oxaliplatin Hospira
Oxaliplatin medac
Oxaliplatin Pacific Healthcare

Oxitan
Oxol

Oxaliplatin Hospira Inj 50 mg (1 vial)-[Oxaliplatin]
~ inj 100 mg (20 ml)
Oxaliplatin medac inj 50 mg (1 vial)-[Oxaliplatin]
~ inj 100 mg (1 vial)
~ inj 150 mg (1 vial)
Oxaliplatin Pacific Healthcare inj 100 mg (20 ml)-[Oxaliplatin]
Oxitan inj 50 mg (25 mL)-[Oxaliplatin]
~ inj 50 mg (10 mL)
~ inj 100 mg (20 mL)
~ inj 100 mg (50 mL)

XMOO1
XMOO1
XMOO1
XMOO1
XMOO1
XMO02
XMO02
XMOO03
XMOO03

XMOO01
XNOOO
XNOOO
XNOO1
XNOO1
XNOO1
XNOO1
XNOO1
XNOO1
XNOOO
XNOOO
XNOOO
XNO0O
XNO0O
XNO0O
XNO0O
XNOO1
XNOO1
XNOO1
X0000
X0000
X0000
X0000
X0000
X0000
X0001

X0001
X0002
X0001
X0001
X0001
X0002
X00004
X0002
X0002
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Oxol inj 50 mg (25 mL) -[Oxaliplatin]
~ inj 100 mg (50 mL)
Oxymetholone
Anapolan 50
Androgan
Androgan-0O
Androlic
Andromed
Oxymetholone Minerva
Oxymetholone Minerva tab 50 mg-[Oxymetholone]
Paclitaxel
Anzatax
Intaxel
Oncotaxel
Paclitaxel Ebewe
Paclitaxel R.X.
Paclitaxel Union medical
Paclitaxin
Paxoll
Paxus
Paxus PM
Praxel
Sindaxel
Taxol
Paclitxel Ebewe inj 30 mg (5 mL)-[Paclitaxel]
~ inj 100 mg (16.6 mL)
~ inj 150 mg (25 mL)
~ inj 210 mg (35 mL)
~ inj 300 mg (50 mL)
Paclitaxel R.X. inj 30 mg (5 mL)-[Paclitaxel]
~ inj 100 mg (16.7 mL)
Paclitaxel Union medical inj 30 mg (5 mL)-[Paclitaxel]
Paclitaxin inj 30 mg (5 mL)-[Paclitaxel]
~ inj 100 mg (16.7 mL)
~ inj 300 mg (50 mL)
Pamidronate
Aredia
Pamisol

Pamisol inj 15 mg (5 mL)-[Pamidronate]
~ inj 30 mg (10 mL)
Paraplatin inj 50 mg (5 mL)-[Carboplatin]
~ inj 150 mg (15 mL)
~ inj 450 mg (45 mL)
Paxoll inj 30 mg (5 mL) -[Paclitaxel]
~ inj 100 mg (16.7 mL)
~ inj 260 mg (43.4 mL)
~ inj 300 mg (50 mL)
Paxus inj 30 mg (5 mL)-[Paclitaxel]
Paxus PM inj 30 mg (5 mL)-[Paclitaxel]
~ inj 100 mg (16.7 mL)
Pemetrexed disodium
Alimta
Emetex
Pharmorubicin CS inj 10 mg (1 vial)-[Epirubicin]
~ inj 50 mg (1 vial)
~ inj 200 mg (1 vial)
Placis inj 10 mg (10 mL)-[Cisplatin]
~ inj 50 mg (50 mL)
Platinax inj 10 mg (50 mL)-[Cisplatin] *anian

Platinex inj 10 mg (50 mL)-[Cisplatin]
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~ inj 50 mg (50 mL)
Platinol inj 10 mg (20 mL)-[Cisplatin]

~ inj 50 mg (100 mL)
Platosin inj 50 mg (50 mL)-[Cisplatin]
PMS-Bicalutamide tab 50 mg-[Bicalutamide]
Praxel inj 30 mg (5 mL)-[Paclitaxel]

~ inj 100 mg (16.7 mL)

~ inj 300 mg (50 mL)
Puri-Nethol tab 50 mg-[Mercaptopurine (6-MP)]
Purinetone tab 50 mg-[Mercaptopurine]

Recormon inj 1000 iu (1 prefilled syringe)-[Epoetin beta]

~ inj 2000 iu (1 prefilled syringe)
~ inj 3000 iu (1 prefilled syringe)
~ inj 4000 iu (1 prefilled syringe)
~ inj 5000 iu (1 prefilled syringe)
~ inj 6000 iu (1 prefilled syringe)
~ inj 10000 iu (1 prefilled syringe)
~ inj 30000 iu (1 prefilled syringe)
Renogen inj 4000 iu [1 vial)-[Epoetin alpha]
~ inj 2000 iu [1 vial)-[Epoetin alpha]
Rescuvolin tab 15 mg-[Calcium leucovorin]
~ tab 25 mg
Rescuvolin inj 15 mg (1 vial)-[Calcium leucovorin]
~ inj 50 mg (1 vial)
~ inj 100 mg (1 vial)
~ inj 200 mg (20 mL)
~ inj 300 mg (30 mL)
Rituximab
MabThera
Sindaxel Inj 30 mg (5 mL)-[Paclitaxel]
~ Inj 100 mg (16.7 mL)
~ Inj 300 mg (50 mL)
Tabine inj 100 mg (5 mL)-[Cytosine arabinoside]
Tamodex 20 tab 20 mg-[Tamoxifen]
Tamofen tab 10 mg-[Tamoxifen]
~tab 20 mg-[Tamoxifen]
Tamoplex tab 10 mg-[Tamoxifen]
~tab 20 mg
Tamoxifen
Bilem
Gynatam
Mamofen
Moxafen
Nolvadex
Nolvadex D
Novofen
Tamodex 20
Tamofen
Tamoplex
Tamoxifen Abic-Teva
Tamoxifen Ebewe
Tamoxifen Pinyopharma
Tamoxifen R.X.
Tamoxifen Ratiopharm
Tamoxifen Sandoz
Tuosomin
Zitazonium

Tamoxifen Abic-Teva tab 10 mg-[Tamoxifen]
~ tab 20 mg

Tamoxifen Ebewe tab 10 mg-[Tamoxifen]
~ tab 20 mg

XP003
XPOO1
XPOO1
XPOO1
XP004
XPOO1
XP0O017
XPOO1
XPOO1
XP004
XRO00
XRO00
XRO00
XRO00
XR0O00
XRO00
XRO00
XRO00
XR0O01
XR0O01
XR0O00
XR0O01
XROO1
XROO1
XROO1
XROO1
XR0O01

X5000
X5000
XS000
XT002
XT002
XT002
XT002
XT000
XT000
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Tamoxifen Pinyopharma tab 10 mg-[Tamoxifen]
Tamoxifen R.X. tab 10 mg-[Tamoxifen]
Tamoxifen Ratiopharm tab 20 mg-[Tamoxifen]
Tamoxifen Sandoz tab 20 mg-[Tamoxifen]
Tarceva tab 100 mg-[Erlotinib]
~ tab 150 mg
Taxol inj 30 mg (5 mL)-[Biosynthetic paclitaxel]
~ inj 100 mg (16.7 mL)
~ inj 300 mg (50 mL)
Taxotere inj 20 mg (0.5 mL)-[Docetaxel]
~ inj 20 mg (1 mL)
~ inj80 mg (2 mL)
~ inj 80 mg (4 mL)
Tegafur/Uracil
UFT
UFUR

Temodal cap 5 mg-[Temozolomide]
~ cap 20 mg
~ cap 100 mg
~ cap 250 mg
Temozolomide
Temodal
Zolotem-20
Zolotem-100
Zolotem-250
Thioguanine
Lanvis
Thioguanine(GPO)
Thioguanine(NAPROD LIFE SCIENCES)
Thioguanine(GPO) tab 40 mg-[Thioguanine]

Thioguanine(NAPROD LIFE SCIENCES) tab 40 mg-[Thioguanine]

Thromboreductin cap 0.5 mg-[Anagrelide HCI]
Topo inj 100 mg (5 mL)-[Etoposide]
Topotecan
Hycamtin
Topotel
Topotel inj 2.5 mg (2.5 mL)-[Topotecan]
~inj 4 mg (4 mL)
Toremifene
Fareston
Trastuzumab
Herceptin
Tretinoin
Vesanoid
Trixilem inj 50 mg (2 mL)-[Methotrexate]
Trozet tab 2.5 mg-[Letrozole]
Tuosomin tab 10 mg-[Tamoxifen]
~tab 20 mg
UFT cap 100/224 mg - [Tegafur/Uracil]
UFUR cap 100/224 mg - [Tegafur/Uracil]
Unistin inj 50 mg (50 mL)-[Cisplatin]
~inj 10 mg (10 mL)
Unitrexate inj 50 mg (2 mL)-[Methotrexate]
Uromitexan inj 400 mg (4 mL)-[Mesna]
Uroprot inj 400 mg (4 mL)-[Mesna]
V.C.S. inj Img (1 mL) -[Vincristine]
~inj2mg (2 mL)
Vepesid cap 50 mg-[Etoposide]
~ inj 100 mg (5 mL)
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Veraplex tab 500 mg-[Medroxy progesterone]
Vesanoid cap 10 mg-[Tretinoin]

Vesimycin 2 inj 2 mg (2 mL)-[Mitomycin]
Vesimycin 10 inj 2 mg (1 vial)-[Mitomycin]
Vilban inj 10 mg (1 vial)-[Vinblastine Sulfate]
Vinblastin-Richter inj 10 mg (1 vial)-[Vinblastine]

Vinblastine
Blastovin
DBL vinblastine
Vilban
Vinblastin-Richter
Vincristin Lyophilized powder R.X inj 1 mg (1 vial)-[Vincristine]
Vincristin-Richter inj 1 mg (1 mL)-[Vincristine]
Vincristine
Citomid RU
V.C.S.
Vincristin Lyophilized powder R.X.
Vincristin-Richter
Vincristine Indochina Healthcare
Vincristine Abic
Vincristine Pharmachemie
Vincristine Phamacia
Vincristine solution R.X
Vincristine sulfate Biochem
Vincristine sulfate Pfizer
Vincristine Abic inj 1 mg (1 mL)-[Vincristine]
~ inj2 mg (2 mL)
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Vincristine Indochina Healthcare inj 1 mg (1 mL)-[Vincristine]

Vincristine Pharmachemie inj 1 mg (1 mL)-[Vincristine]
Vincristine Pharmacia inj 1 mg (1 mL)-[Vincristine]

~ inj2mg (2 mL)
Vincristine solution R.X. inj 1 mg (1 mL)-[Vincristine]
Vincristine sulfate Biochem inj 1 mg (1 vial)-[Vincristine]

Vincristine sulfate Pfizer inj 1 mg (1 mL)-[Vincristine]
~ inj2mg (2 mL)
Vinelbine inj 10 mg (1 mL)-[Vinorelbine]
~ inj 50 mg (1 mL)
Vinorelbine
Navelbine
Vinelbine
Vinorelbin Indochina Healthcare

XV001
XvV000
XV001l
XV001
XV001
XV002

XV001
XV001
XV000
XV001

Vinorelbin Indochina Healthcare inj 10 mg (1 mL)-[Vinorelbine]

~ inj 50 mg (1 mL)
Womastin inj 150 mg (15 mL)-[Carboplatin]
~ inj 450 mg (45 mL)
Xeloda tab 150 mg-[Capecitabine]
~ tab 500 mg
Zavedos inj 5 mg (1 vial)-[Idarubicin]
~ inj 10 mg (1 vial)
Zavedos CS inj 10 mg (10 mL)-[Idarubicin]
Zavedos cap 5 mg-[ldarubicin]
~ cap 10 mg
Zexate-50 inj 50 mg (2 mL)-[Methotrexate]
Zitazonium tab 10 mg-[Tamoxifen]
~ tab 20 mg
Zoladex inj 3.6 mg (1 vial)-[Goserelin]
Zoladex LA inj 10.8 mg (1 vial)-[Goserelin]

Zoledronic acid

XVO001
Xv002
XWO000
XW000
XX000
XX000
X2000
X2000
X2001
X2000
XZ000
XZ000
XZ000
XZ000
X2000
X2000

Leuzotev
Zolennic
Zometa

Zolennic inj 4 mg (1 vial)-[Zoledronic acid]
Zolotem-20 cap 20 mg-[Temozolomide]
Zolotem-100 cap 100 mg-[Temozolomide]
Zolotem-250 cap 250 mg-[Temozolomide]
Zometa inj 4 mg (1 vial)-[Zoledronic acid]

Xz001
Xz001
Xz001
Xz001
Xz001




